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Statement

Test result included is for the IEEE 802.11n and IEEE 802.11a/ac of the product.

The test result in this report refers exclusively to the presented test model / sample.

Without written approval of SPORTON International Inc., the test report shall not be reproduced except in
full.

The measurements and test results shown in this test report were made in accordance with the procedures
and found in compliance with the limit given in ANSI C63.10-2013, 47 CFR FCC Part 15 Subpart E,
KDB789033 D02 vO1, KDB662911 D01 v02r01, KDB644545 D03 vO1.

The test equipment used to perform the test is calibrated and traceable to NML/ROC.
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Project No: CB10412293

1. VERIFICATION OF COMPLIANCE

Product Name
Brand Name
Model No.
Applicant

Test Rule Part(s)

Wireless 802.11a/AC+ b/g/n Access Point
Extreme Networks

31016, 31018, 31017, 31019

Extreme Networks, Inc.

47 CFR FCC Part 15 Subpart E § 15.407

Sporton International as requested by the applicant to evaluate the EMC performance of the product

sample received on Nov. 17, 2015 would like fo declare that the tested sample has been evaluated and

found to be in compliance with the tested rule parts. The data recorded as well as the test configuration

specified is frue and accurate for showing the sample’s EMC nature.

Sam Chen
SPORTON INTERNATIONAL INC.

Report Format Version: Rev. 02
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2. SUMMARY OF THE TEST RESULT

Applied Standard: 47 CFR FCC Part 15 Subpart E
Part Rule Section Description of Test Result Under Limit
4.1 15.207 AC Power Line Conducted Emissions Complies 16.16 dB
40 15.407(a) 26dB Spectrum Bandwidth and 99% Occupied Complies )
Bandwidth

4.3 15.407(e) 6dB Spectrum Bandwidth Complies -

4.4 | 15.407(q) Maximum Conducted Output Power Complies 0.11dB
4.5 15.407(q) Power Spectral Density Complies 1.62 dB
4.6 | 15.407(b) Radiated Emissions Complies 3.25dB
4.7 | 15.407(b) Band Edge Emissions Complies 1.00 dB
4.8 15.407(Q) Frequency Stability Complies -

4.9 15.203 Antenna Requirements Complies -

Report Format Version: Rev. 02 Page No. : 20f 570
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3. GENERAL INFORMATION
3.1. Product Details

ltems Description
Product Type WLAN (4TX, 4RX)
Radio Type Intentional Transceiver
Power Type From PoE
Modulation IEEE 802.11a: OFDM
IEEE 802.11n/ac: see the below table
Data Modulation IEEE 802.11a/n: OFDM (BPSK / QPSK / 16QAM / 64QAM)
IEEE 802.11ac: OFDM (BPSK / QPSK / 16QAM / 64QAM / 256QAM)
Data Rate (Mbps) IEEE 802.11a: OFDM (6/9/12/18/24/36/48/54)
IEEE 802.11n/ac: see the below table
Frequency Range 5150 ~ 5250 MHz / 5725 ~ 5850 MHz
Channel Number 9 for 20MHz bandwidth ; 4 for 40MHz bandwidth
2 for 80MHz bandwidth
Channel Band Width (99%) Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
Band 1:

IEEE 802.11a: 17.45 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 18.49 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 73.23 MHz
Band 4:

IEEE 802.11a: 25.53 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 27.87 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.96 MHz
Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Band 1:

IEEE 802.11a: 17.19 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 18.23 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.17 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 27.87 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.38 MHz
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Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
Band 1:

IEEE 802.11a: 17.02 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 18.06 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 72.23 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 27.87 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.96 MHz
Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
Band 1:

IEEE 802.11a: 17.02 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 17.97 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 21.87 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 34.88 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.96 MHz
Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
Band 1:

IEEE 802.11a: 17.19 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 18.23 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 35.17 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 73.23 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.88 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 74.96 MHz
Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
Band 1:

IEEE 802.11a: 16.93 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 17.97 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 35.46 MHz
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IEEE 802.11ac MCSO/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 15.02 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 16.85 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 34.85 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.67 MHz
Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
Band 1:

IEEE 802.11a: 16.93 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 18.06 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 15.02 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 16.85 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 34.88 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.67 MHz
Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
Band 1:

IEEE 802.11a: 24.31 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 20.23 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 36.32 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.87 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 35.31 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 76.96 MHz
Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
Band 1:

IEEE 802.11a: 17.19 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 18.23 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 32.85 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 72.36 MHz
Band 4:

IEEE 802.11a: 15.72 MHz

IEEE 802.11ac MCSO0/Nss1 (VHT20): 16.58 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 33.72 MHz
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IEEE 802.11ac MCSO0/Nss1 (VHT80): 71.49 MHz
Mode 10: EUT T + Set 11 Omni Antenna / 6 dBi
Band 1:

IEEE 802.11a: 17.19 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 18.23 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 35.17 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 73.52 MHz
Band 4:

IEEE 802.11a: 25.35 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 27.87 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 34.88 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 74.96 MHz
Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi,
Chain2:5.97 dBi, Chain3:6.25 dBi, Chain4:6.08 dBi
Band 1:

IEEE 802.11a: 15.98 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 17.02 MHz
IEEE 802.11ac MCSO/Nss1 (VHT40): 36.61 MHz
IEEE 802.11ac MCSO/Nss1 (VHT80): 76.70 MHz
Band 4:

IEEE 802.11a: 37.08 MHz

IEEE 802.11ac MCSO/Nss1 (VHT20): 38.90 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT40): 36.76 MHz
IEEE 802.11ac MCSO0/Nss1 (VHT80): 76.41 MHz
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Maximum Conducted Output Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
Power Band 1:

IEEE 802.11a: 23.02 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 23.14 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 23.02 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 17.42 dBm
Band 4:

IEEE 802.11q: 27.36 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 25.42 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 16.83 dBm
Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Band 1:

IEEE 802.11a: 20.38 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 20.09 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 20.46 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 18.53 dBm
Band 4:

IEEE 802.11a: 27.36 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 25.42 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 18.36 dBm
Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
Band 1:

IEEE 802.11a: 18.87 dBm

I[EEE 802.11ac MCSO0/Nss1 (VHT20): 19.12 dBm
I[EEE 802.11ac MCSO0/Nss1 (VHT40): 18.93 dBm
I[EEE 802.11ac MCSO0/Nss1 (VHT80): 17.98 dBm
Band 4:

IEEE 802.11a: 27.36 dBm

I[EEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 25.42 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 17.32 dBm
Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
Band 1:

IEEE 802.11a: 18.87 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 19.04 dBm
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IEEE 802.11ac MCSO/Nss1 (VHT40): 18.93 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 16.38 dBm
Band 4:

IEEE 802.11a: 27.36 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 24.30 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 16.00 dBm
Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
Band 1:

IEEE 802.11a: 20.95 dBm

IEEE 802.11ac MCSO/Nss1 (VHT20): 21.16 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 20.96 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 17.42 dBm
Band 4:

IEEE 802.11a: 27.36 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 25.42 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 16.83 dBm
Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
Band 1:

IEEE 802.11a: 12.84 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 13.07 dBm
I[EEE 802.11ac MCSO0/Nss1 (VHT40): 12.94 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 13.00 dBm
Band 4:

IEEE 802.11a: 24.32 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 24.12 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 23.99 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 13.77 dBm
Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
Band 1:

IEEE 802.11a: 17.32 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 17.10 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 17.42 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 14.49 dBm
Band 4:

IEEE 802.11a: 23.86 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 23.89 dBm
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IEEE 802.11ac MCSO/Nss1 (VHT40): 23.44 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 13.77 dBm
Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
Band 1:

IEEE 802.11a: 27.61 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.05 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 26.41 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 16.99 dBm
Band 4:

IEEE 802.11a: 27.36 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.21 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 25.42 dBm
IEEE 802.11ac MCSO/Nss1 (VHT80): 16.83 dBm
Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
Band 1:

IEEE 802.11a: 16.27 dBm

IEEE 802.11ac MCSO/Nss1 (VHT20): 16.13 dBm
IEEE 802.11ac MCSO/Nss1 (VHT40): 14.47 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 9.52 dBm
Band 4:

IEEE 802.11a: 19.96 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 19.71 dBm
I[EEE 802.11ac MCSO0/Nss1 (VHT40): 14.96 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 7.33 dBm
Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi
Band 1:

IEEE 802.11a: 20.89 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 21.16 dBm
I[EEE 802.11ac MCSO0/Nss1 (VHT40): 20.96 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 16.38 dBm
Band 4:

IEEE 802.11a: 27.96 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 27.75 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 24.30 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 16.83 dBm
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Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi,
Chain2:5.97 dBi, Chain3:6.25 dBi, Chain4:6.08 dBi

Band 1:
IEEE 802.11a: 21.52 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 21.44 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 21.50 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 17.55 dBm

Band 4:
IEEE 802.11a: 28.40 dBm

IEEE 802.11ac MCSO0/Nss1 (VHT20): 28.41 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT40): 25.18 dBm
IEEE 802.11ac MCSO0/Nss1 (VHT80): 16.79 dBm

Carrier Frequencies

Please refer to section 3.4

Antenna

Please refer to section 3.3

ltems

Description

FCC ID: @X0O-44110AC

Communication Mode X IPBased (Load Based) Frame Based
Operating Mode X] Outdoor access point
[ ] Indoor access point
X Fixed point-to-point access points
[ ] Mobile and portable client devices
Antenna and Band width
Antenna Four (TX)
Band width Mode 20 MHz 40 MHz 80 MHz
IEEE 802.11a \ X X
IEEE 802.11n \ \" X
IEEE 802.11ac \ \" \'
Report Format Version: Rev. 02 Page No. - 10 of 570
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IEEE 11n/ac Spec.

Number of
Protocol Data Rate / MCS
Transmit Chains (NTX)
802.11n (HT20) 4 MCS 0-31
802.11n (HT40) 4 MCS 0-31
802.11ac (VHT20) 4 MCS 0-9/Nss1-4
802.11ac (VHT40) 4 MCS 0-9/Nss1-4
802.11ac (VHT80) 4 MCS 0-9/Nss1-4

Note 1: IEEE Std. 802.11n modulation consists of HT20 and HT40 (HT: High Throughput).
Then EUT supports HT20 and HT40.

Note 2: IEEE Std. 802.11ac modulation consists of VHT20, VHT40, VHT80 and VHT160 (VHT: Very High
Throughput). Then EUT supports VHT20, VHT40 and VHT80 in 5GHz.

Note 3: Modulation modes consist of below configuration:

HT20/HT40: IEEE 802.11n, VHT20/VHT40/VHT80: IEEE 802.11ac

3.2. Accessories

Antenna cable, Non-Shielded, 1.5m

Report Format Version: Rev. 02
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3.3. Table for Filed Antenna

Model Number| Extreme Part No. | Antenna Polarized| Gain (dBi)
Set. | Brand Holder Connector
(Part No.) (Short Description) Type Antenna (2.4GHz| 5GHz
30714 Sector
1 PCTEL Inc. 908412-10 (WS-AO-DEQ7025N) | Anfenna N Male \" 7.5 6.5
30716 Sector
2 PCTEL Inc. 908414-10 (WS-AO-5Q05025N) | Antenna N Male \% - 4.5
30711 Sector
3 PCTEL Inc. 908409-10 (WS-AO-DQO5120N) | Antenna N Male \Y, 5.5 5.5
30718 Sector
4 PCTEL Inc. 908416-10 (WS-AO-DE10055N) | Antenna N Male \Y, 10.5 | 7.5
30720 Panel
5 PCTEL Inc. 908418-10 (WS-AO-DEO7100N) | Antenna N Male X 7 6
30713 Sector
6 PCTEL Inc. 908411-10 (WS-AO-2Q05060N) | Antenna N Male Plug \Y, 5 -
30717 Sector
7 PCTEL Inc. 908415-10 (WS-AO-5Q11025N) | Antenna N Male \Y, - 11.5
30715 Sector
8 PCTEL Inc. 908413-10 (WS-AO-DE13025N) | Antenna N Male \Y 13 12
30712 Sector
9 PCTEL Inc. 908410-10 (WS-AO-5Q04060N) | Antenna N Male Plug \Y, - 4
Panel
10 PCTEL Inc. - WS-AO-5D23009N Anfenna N Type \Y, - 23
30724 Omni
11 PCTEL Inc. 908550-10 (WS-AO-DQO4360N) | Antenna N Male X 5.5 6
Senao . PIFA
12 Networks, Inc. AP3965i - Anfenna MMCX X Note 1
Notel:
Antenna Gain (dBi)
Set. 2.4GHz S5GHz
Chain 1 Chain 2 Chain 3 Chain 4 Chain 1 Chain 2 Chain 3 Chain 4
12 6.25 5.77 6.45 5.60 5.96 5.97 6.25 6.08
Note2:

The EUT has twelve sets of antennas.
Note3:
Antenna cable only for Set 5 and Set 10 use.
Note4:
Set 1~Set 5, Set 7~Set 9, Set 11~Set 12 use for P to M function, only Set 10 use for P to P function.
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<For 2.4GHz Function>
For IEEE 802.11b/g/n/ac mode (4TX, 4RX):
Chain 1, Chain 2, Chain 3 and Chain 4 could transmit/receive simultaneously.

<For 5GHz Function>
For IEEE 802.11a/n/ac mode (4TX, 4RX):
Chain 1, Chain 2, Chain 3 and Chain 4 could transmit/receive simultaneously.

For EUT 1:

Chain 3 (5G)
Connect to Set 1~5 and Set 7~11

Chain 3 (2.4G)
Connect to Set 1, 3~6, 8 and Set 11

Chain 1 (5G)
Connect to Set 1~5 and Set 7~11

Chain 4 (2.4G)
Connect to Set 1, 3~6, 8 and Set 11

For EUT 2:

Chain 1 (2.46)
Connect fo Set 1, 3~6, 8 and Set 11

Chain 4 (5G)
Connect to Set 1~5 and Set 7~11

Chain 2 (2.4G)
Connect to Set 1, 3~6, 8 and Set 11

Chain 2 (5G)
Connect fo Set 1~5 and Set 7~11

Chain 4 (5G)
Connect fo Set 12

Chain 1 (2.4G)
Connect to Set 12

Chain 2 (5G)
Connect to Set 12

Chain 2 (2.4G)
Connect to Set 12

Chain 1 (5G)
Connect to Set 12

Chain 4 (2.4G)
Connect to Set 12

Chain 3 (5G)
Connect fo Set 12

Chain 3 (2.4G)
Connect to Set 12
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3.4. Table for Carrier Frequencies

There are three bandwidth systems.

For 20MHz bandwidth systems, use Channel 36, 40, 44, 48, 149, 153, 157, 161, 165.
For 40MHz bandwidth systems, use Channel 38, 46, 151, 159.

For 80MHz bandwidth systems, use Channel 42, 155.

Frequency Band Channel No. Frequency Channel No. Frequency
36 5180 MHz 44 5220 MHz
5150~5250 MHz 38 5190 MHz 46 5230 MHz
Band 1 40 5200 MHz 48 5240 MHz
42 5210 MHz - -
149 5745 MHz 157 5785 MHz
5725~5850 MHz 151 5755 MHz 159 5795 MHz
Band 4 153 5765 MHz 161 5805 MHz
155 5775 MHz 165 5825 MHz
Report Format Version: Rev. 02 PageNo.  : 14 0of 570
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3.5. Table for Test Modes

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been

done on all the possible configurations for searching the worst cases. The following table is a list of the test

modes shown in this test report.

Test ltems Mode Data Rate Channel Chain
AC Power Conducted Emission Normal Link - - -

Max. Conducted Output Power | 11a/BPSK Band 1&4 | 6Mbps 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT20 | Band 1&4 | MCSO/Nss1 | 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT40 | Band 1&4 | MCSO/Nss1 | 38/46/151/159 | 1+2+3+4

11ac VHT80 |Band 1&4 | MCSO/Nss1 | 42/155 1+2+3+4

Power Spectral Density 11a/BPSK Band 1&4 | 6Mbps 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT20 | Band 1&4 | MCSO/Nss1 | 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT40 |Band 1&4 | MCSO/Nss1 | 38/46/151/159 | 1+2+3+4

11ac VHT80 |Band 1&4 | MCSO/Nss1 | 42/155 1+2+3+4

26dB Spectrum Bandwidth & 11a/BPSK Band 1&4 | 6Mbps 36/40/48/149/ | 1+2+3+4
99% Occupied Bandwidth 157/165

Measurement 11ac VHT20 |Band 1&4 | MCSO/Nss1 | 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT40 | Band 1&4 | MCSO/Nss1 | 38/46/151/159 | 1+2+3+4

11ac VHT80 |Band 1&4 | MCSO/Nss1 | 42/155 1+2+3+4

6dB Spectrum Bandwidth 11a/BPSK Band 4 6Mbps 149/157/165 1+2+3+4

Measurement 11ac VHT20 | Band 4 MCSO/Nss1 | 149/157/165 1+2+3+4

11ac VHT40 | Band 4 MCSO0/Nss1 | 151/159 1+2+3+4

11ac VHT80 | Band 4 MCSO/Nss1 | 155 1+2+3+4

Radiated Emission Below 1GHz Normal Link - - -

Radiated Emission Above 1GHz | 11a/BPSK Band 1&4 | 6Mbps 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT20 |Band 1&4 | MCSO/Nss1 | 36/40/48/149/ | 1+2+3+4
157/165

11ac VHT40 |Band 1&4 | MCSO/Nss1 | 38/46/151/159 | 1+2+3+4

11ac VHT80 |Band 1&4 | MCSO/Nss1 | 42/155 1+2+3+4
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Band Edge Emission 11a/BPSK Band 1&4 | 6Mbps 36/40/48/149/ | 1+2+3+4
157/165
11ac VHT20 |Band 1&4 | MCSO/Nss1 | 36/40/48/149/ | 1+2+3+4
157/165
11ac VHT40 |Band 1&4 | MCSO/Nss1 | 38/46/151/159 | 1+2+3+4
11ac VHT80 |Band 1&4 | MCSO/Nss1 | 42/155 1+2+3+4
Frequency Stability 20 MHz Band 1&4 |- 40/157 3,4
40 MHz Band 1&4 |- 38/151 3,4
80 MHz Band 1&4 |- 42/155 3,4

Notel: VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and
HT40 are the same or lower than 802.11ac VHT20 and VHT40.

Note2:

The PoE is for measurement only, would not be marketed.

The PoE information as below:

Power

Brand

Model

PoE

Microsemi

PD-9001GR

Noted: All the specification of test configurations and test modes were based on customer's request.

Note4: The console port can not be used by end user. It is generally used for updating FW by professional

installer.
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The following test modes were performed for all tests:

For Conducted Emission test:

Mode 1. Normal Link - EUT 1 + Set 8 + Set 10

Mode 2. Normal Link - EUT 2 + Set 12

Mode 2 is the worst case, so it was selected to record in this test report.

For Radiated Emission Below 1GHz test:

Mode 1. Place EUT 1 in Y axis + Set 8 + Set 10

Mode 2. Place EUT 1 in Z axis + Set 8 + Set 10

Mode 3. Place EUT 2 in Y axis + Set 12

Mode 4. Place EUT 2 in Z axis + Set 12

Mode 2 is the worst case, so it was selected to record in this test report.

For Radiated Emission Above 1GHz test:

The EUT 1 was performed at Y axis and Z axis position. Z axis has been evaluated to be the worst case, thus
measurement will follow this same test mode.

The EUT 2 was performed at Y axis and Z axis position. Y axis has been evaluated to be the worst case, thus
measurement will follow this same test mode.

Mode 1. Place EUT 1 in Z axis + Set 1

Mode 2. Place EUT 1 in Z axis + Set 2

Mode 3. Place EUT 1 in Z axis + Set 3

Mode 4. Place EUT 1 in Z axis + Set 4

Mode 5. Place EUT 1 in Z axis + Set 5

Mode 6. Place EUT 1 in Z axis + Set 7

Mode 7. Place EUT 1 in Z axis + Set 8

Mode 8. Place EUT 1 in Z axis + Set 9

Mode 9. Place EUT 1 in Z axis + Set 10

Mode 10. Place EUT 1 in Z axis + Set 11

Mode 11. Place EUT 2 in Y axis + Set 12

For Co-location MPE and Radiated Emission Co-location Test:

The EUT could be applied with 2.4GHz WLAN function and 5GHz WLAN function; therefore Co-location
Maximum Permissible Exposure (Please refer to FA541521-01) and Radiated Emission Co-location (please
refer to Appendix B) tests are added for simultaneously transmit between 2.4GHz WLAN function and 5GHz
WLAN function.
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3.6. Table for Testing Locations

Test Site Location
Address: No.8, Lane 724, Bo-qi St., Jhubei City, Hsinchu County 302, Taiwan, R.O.C.
TEL: 886-3-656-9065
FAX: 886-3-656-9085
Test Site No. Site Category Location FCC Reg. No. IC File No. VCCI Reg. No
03CHO1-CB SAC Hsin Chu 262045 IC 4086D -
CO01-CB Conduction Hsin Chu 262045 IC 4086D -
THO1-CB OVEN Room Hsin Chu - - -

Open Area Test Site (OATS); Semi Anechoic Chamber (SAC).

3.7. Table for Multiple Listing

The model names are identical to each other in all aspects except for the following table:

Internal External Equipped
Equipment EUT Product Name Model Name

Antenna Antenna Antenna

; WS-AP3965e-FCC 31018
Wireless 1 X v Set 1~11
802.11a/AC+ WS-AP3965e-ROW 31019
b/g/n Access WS-AP3965i-FCC 31016
Point 2 \ X Set 12

WS-AP3965i-ROW 31017

Note: Different model names for EUT 1 (31018 and 31019) and EUT 2 (31016 and 31017) served as

marketing strategy.
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3.8. Table for Supporting Units

For Test Site No: 03CHO1-CB (For Below 1GHz)

Support Unit Brand Model FCCID
NB*4 DELL E4300 DoC
PoE Load Senao LT4321UF N/A
PoE Microsemi PD-9001GR N/A

For Test Site No: 03CHO1-CB (For Above 1GHz)

Support Unit Brand Model FCC ID
NB DELL E4300 DoC
PoE Microsemi PD-9001GR N/A

For Test Site No: CO01-CB

Support Unit Brand Model FCC ID
NB*4 DELL E6430 DoC
PoE Load Senao LT4321UF N/A
PoE Microsemi PD-9001GR N/A

For Test Site No: THO1-CB

Support Unit Brand Model FCC ID
NB DELL E4300 DoC
PoE Microsemi PD-9001GR N/A
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3.9. Table for Parameters of Test Software Setting

During testing, Channel and Power Controlling Software provided by the customer was used to control the
operating channel as well as the output power level. The RF output power selection is for the setting of RF
output power expected by the customer and is going to be fixed on the firmware of the final end product.
Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi

Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 18 18 18 19 23 20.5
802.11Tac MCSO/Nss1 VHT20 18.5 18.5 18.5 19 23 20.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
16 17.5 16.5 20
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO0/Nss1 VHT80
12.5 12
Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 15.5 15.5 15.5 19.5 23 20.5
802.11Tac MCSO/Nss1 VHT20 15.5 15.5 15.5 19.5 23 21
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
15 15 17.5 20
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
13.5 13.5
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Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi

Test Software Version

QCA VER3.0.144.0

Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 14 14 14 19 23 21
802.11Tac MCSO/Nss1 VHT20 14.5 14.5 14.5 18.5 23 20.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
13.5 13.5 16.5 20
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO0/Nss1 VHT80
13 12.5
Mode 4: EUT 1 + Set 4 Sector Antenna/ 7.5 dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 14 14 14 18.5 23 20.5
802.11Tac MCSO/Nss1 VHT20 14 14.5 14.5 18.5 23 20
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
13.5 13.5 15 19
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
11.5 11.5
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Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi

Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 16 16 16 19 23 21
802.11Tac MCSO/Nss1 VHT20 16.5 16.5 16.5 20 23 20
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
15.5 15.5 18 20
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO0/Nss1 VHT80
12.5 12
Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 8 8 8 16 19.5 18.5
802.11Tac MCSO/Nss1 VHT20 8 8.5 8 17 19.5 19
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
7.5 7.5 14.5 18.5
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
8 %
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Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi

Test Software Version

QCA VER3.0.144.0

Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 12.5 12.5 12.5 17.5 19 18.5
802.11Tac MCSO/Nss1 VHT20 12.5 12.5 12.5 17 19 19
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
12 12 13.5 18
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO0/Nss1 VHT80
9.5 9
Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 19.5 22.5 23 19.5 23 19.5
802.11Tac MCSO/Nss1 VHT20 19 225 225 19.5 23 19.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
18 21 16 20
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
12 12
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Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi

Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 10.5 12 13 13 16.5 13.5
802.11Tac MCSO/Nss1 VHT20 10.5 12 13 13 16.5 13.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
7.5 10.5 8 11
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO0/Nss1 VHT80
6 4
Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 16 16 16 19.5 23 20
802.11Tac MCSO/Nss1 VHT20 16.5 16.5 16.5 19.5 23 19.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
15.5 15.5 15.5 19
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
11.5 12
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Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi, Chain3:6.25 dBi, Chain4:6.08

dBi
Test Software Version QCA VER3.0.144.0
Test Frequency (MHz)
Mode NCB: 20MHz
5180 MHz | 5200 MHz | 5240 MHz | 5745 MHz | 5785 MHz | 5825 MHz
802.11a 15.5 15.5 15 16.5 25 19.5
802.11ac MCSO0/Nss1 VHT20 15.5 15.5 15.5 16.5 25 19.5
Mode NCB: 40MHz
5190 MHz 5230 MHz 5755 MHz 5795 MHz
802.11ac MCSO/Nss1 VHT40
15 14.5 14 19
Mode NCB: 80MHz
5210 MHz 5775 MHz
802.11ac MCSO/Nss1 VHT80
11.5 11
3.10. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.
3.11. Duty Cycle
Mode 1 ~ Mode 10
Vit OnTime | On+Off Time | Duty Cycle | Duty Factor | 1/T Minimum VBW
ode
(ms) (ms) (%) (dB) (kHz)
802.11a 2.060 2.120 97.17 0.12 0.49
802.11ac MCS0/Nss1 VHT20 5.000 5.064 98.73 0.06 0.01
802.11ac MCS0/Nss1 VHT40 2.440 2.500 97.60 0.11 0.41
802.11ac MCSO0/Nss1 VHT80 1.140 1.210 94.21 0.26 0.88
Mode 11
- OnTime | On+Off Time | Duty Cycle | Duty Factor | 1/T Minimum VBW
ode
(ms) (ms) (%) (aB) (kHz)
802.11a 2.051 2.123 96.60 0.15 0.49
802.11ac MCSO0/Nss1 VHT20 5.016 5.088 98.58 0.06 0.01
802.11ac MCSO0/Nss1 VHT40 2.392 2.493 95.95 0.18 0.42
802.11ac MCS0/Nss1 VHT80 1.145 1.211 94.51 0.25 0.87
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3.12. Test Configurations

3.12.1. AC Power Line Conduction Emissions Test Configuration

4

FoE EUT

] A W S e

LAN NB 5G NB 2.4G NB LAN NB
Item Connection Shielded | Length(m)
1 Power cable No 4.6m
2 RJ-45 cable No 10m
3 RJ-45 cable No 1.5m
4 RJ-45 cable No 10m
5 RJ-45 cable No 1.5m
6 Ground cable No 1.5m
7 Ground cable No 1.5m
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3.12.2. Radiation Emissions Test Configuration

Test Configuration: 30MHz ~1GHz

PoE

UK

S LAN NB 1
T 24G NB 5G NB
B LAN NB
AC I"!-'Ia'm
ltem Connection Shielded | Length(m)

1 RJ-45 cable No 10m
2 RJ-45 cable No 1.5m
3 RJ-45 cable No 10m
4 RJ-45 cable No 1.5m
5 Ground cable No 1.5m
6 Power cable No 4.6m
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Test Configuration: above 1GHz

EUT
2
PoE
T NE
3
I
ACMAIN
item Connection Shielded | Length(m)
1 RJ-45 cable No 10m
2 RJ-45 cable No 10m
3 Power cable No 4.6m
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4. TEST RESULT

4.1. AC Power Line Conducted Emissions Measurement

4.1.1. Limit

For this product that is designed to connect to the AC power line, the radio frequency voltage that is
conducted back onto the AC power line on any frequency or frequencies within the band 150 kHz to 30

MHz shall not exceed below limits table.

Frequency (MHz) QP Limit (dBuV) AV Limit (dBuV)
0.15~0.5 66~56 56~46
0.5~5 56 46
5~30 60 50

4.1.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the receiver.

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

4.1.3. Test Procedures

1. Configure the EUT according to ANSI C63.10. The EUT or host of EUT has to be placed 0.4 meter far
from the conducting wall of the shielding room and at least 80 centimeters from any other
grounded conducting surface.

2. Connect EUT or host of EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connected to the other LISNs. The LISN should provide 50uH/500hms
coupling impedance.

4. The frequency range from 150 kHz to 30 MHz was searched.

5. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

6. The measurement has to be done between each power line and ground at the power terminal.
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4.1.4. Test Setup Layout

4.1.5.

4.1.6.

10 1::1 EUT
m
— e 5 Hon-conductive Table
1 1 11 1.5x1m
[ !
1 3 -J, f ‘-'.-"-—‘T— I /
8 AR ST Pt
| :r A
3 1 /
6 / 5 4
!
1 .
LA 1rs
l Yy { e { 1
] |y
\ #0cm
I 4
7 _ .? a2
/ \f/’ 3.3 | )
1 1 31 —
— 33 d
L] 3 40em
.~ L Conducting Ground Plane
\ Extends At Least 0.5m
LISH LISH et Beyond EUT System Footprint
—
—_ 3.2

Bonded To Ground Plane

LEGEND:

(1) Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and
forth in the center forming a bundle 30 to 40 cm long.

(2) /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall length shall
not exceed 1T m.

(3) EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in 50 Q. LISN
can be placed on top of, or immediately beneath, reference ground plane.

(3.1) All other equipment powered from additional LISN(s).

(3.2) Multiple outlet strip can be used for multiple power cords of non-EUT equipment.

(3.3) LISN at least 80 cm from nearest part of EUT chassis.

(4) Cables of hand-operated devices, such as keyboards, mice, etc., shall be placed as for normal use.
(5) Non-EUT components of EUT system being tested.

(6) Rear of EUT, including peripherals, shall all be aligned and flush with rear of tabletop.

(7) Rear of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to the

ground plane.

Test Deviation

There is no deviation with the original standard.
EUT Operation during Test

The EUT was placed on the test table and programmed in normal function.
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4.1.7. Results of AC Power Line Conducted Emissions Measurement

Temperature 23°C Humidity 58%

Test Engineer Edison Lin Phase Line

Configuration Normal Link Test Mode Mode 2

80 Level (dBuv) Date: 2015-11-28 Time: 14:54:37

70
CISPR22_B_QP

60 I

CISPR 22_B_AV

40 f

30

20

10

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Pol/Phase Remark

MHz  dBuV dB  dBuV  dBuV dB dB

1 8.1633 38.32 -16.98 55.30 28.37 9.93 0.02 LINE Average
2 9.1633 45.02 -28.28 65.30 35.87 9.93 9.02 LINE QP

3 9.2455 33.58 -18.33 51.91 23.62 9.93 8.83 LINE Average
4 0.2455 38.68 -23.23 61.91 28.72 9.93 8.83 LINE QP

5 0.40883 27.83 -28.65 47.68 17.86 9.93 0.04 LINE Average
6 9.4883 31.63 -26.85 57.68 21.66 9.93 8.04 LINE QP

7 2.2968 24.19% -21.81 46.80 14.13 18.80 8.06 LINE Average
8 2.2968 34.32 -21.68 5b6.80 24.26 18.0¢ .06 LINE QP

9 3.5654 21.82 -24.18 46.80 11.75 18.81 ©8.086 LINE Average
1@ 3.5654 38.85 -25.15 56.80 208.783 18.81 8.086 LINE QP
11 5.1663 21.83 -28.17 568.80 11.67 18.86 @.10 LINE Average
12 5.1663 31.49 -28.51 68.80 21.33 18.86 8.1 LINE QP
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Temperature 23°C Humidity 58%
Test Engineer Edison Lin Phase Neutral
Configuration Normal Link Test Mode Mode 2
20 Level (dBuV) Date: 2015-11-28 Time: 14:44:13
70
60 CISPR 22_B_QP
50 CISPR 22_B_AV
40
; | J b
30
20
10
00.15{].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freg Level Limit Line Lewvel Factor Loss Pol/Phase Remark
MHz dBuV dB dBuV  dBuV dB dB
1 8.1624 36.93 -18.41 55.34 27.13 9.78 ©.82 NEUTRAL Average
2 8.1624 44.62 -28.72 65.34 34.82 9.73 9©.82 MNEUTRAL QP
| 3 9.2468 35.78 -16.16 51.86 25.88 9.79 ©8.03 MEUTRAL Average
4 @.2468 39.56 -22.38 61.86 29.74 9.79 8.83 NEUTRAL QP
5 8.4848 21.74 -26.03 47.77 11.91 9.79 8.84 MEUTRAL Average
6 0.4848 3@.52 -27.25 57.77 20.69 9.79 ©.04 MEUTRAL QP
7 2.3336 22.34 -23.66 46.88 12.43 9.85 B8.86 NEUTRAL Average
3 2.3336 33.76 -22.24 56.08 23.85 9.85 ©.86 MEUTRAL QP
9 3.3185 23.57 -22.43 46.08 13.85 9.86  ©.86 NEUTRAL Average
18 3.3185 32.58 -23.58 56.88 22.58 9.86 B8.86 NEUTRAL QP
11 5.2778 21.74 -28.26 50.08 11.73 9.91 ©.18 MEUTRAL Average
12 5.2778 38.79 -29.21 60.08 20.78 9.91 ©.1@ NEUTRAL QP
Note:
Level = Read Level + LISN Factor + Cable Loss.
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4.2, 26dB Bandwidth and 99% Occupied Bandwidth Measurement

4.2.1. Limit
No restriction limits.

4.2.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
26dB Bandwidth
Specirum Parameters Setting
Attenuation Auto

Span Frequency

> 26dB Bandwidth

RBW Approximately 1% of the emission bandwidth
VBW VBW > RBW
Detector Peak
Trace Max Hold
Sweep Time Auto
99% Occupied Bandwidth
Spectrum Parameters Setting
Span 1.5 times to 5.0 times the OBW
RBW 1 % to 5 % of the OBW
VBW = 3 x RBW
Detector Peak
Trace Max Hold

4.2.3. Test Procedures

For Radiated 26dB Bandwidth and 99% Occupied Bandwidth Measurement:

1. The transmitter was radiated to the spectrum analyzer in peak hold mode.

2. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as

needed until the RBW/EBW ratio is approximately 1%.

4.2.4. Test Setup Layout

For Radiated 26dB Bandwidth and 99% Occupied Bandwidth Measurement:

This test setup layout is the same as that shown in section 4.6.4.

4.2.5. Test Deviation

There is no deviation with the original standard.

4.2.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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SPORTON LAB.

4.2.7. Test Result of 26dB Bandwidth and 99% Occupied Bandwidth

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
Mode Frequency 26dB [I'B\;Iznzc;width 99% Occu(pl\;ic:)Bcndwidth
5180 MHz 20.70 17.45
5200 MHz 20.96 17.37
802,114 5240 MHz 20.26 16.76
5745 MHz 16.96 13.81
5785 MHz 40.00 25.35
5825 MHz 16.96 15.28
5180 MHz 22.96 18.49
5200 MHz 22.09 18.32
802.11ac 5240 MHz 20.70 17.89
MCSO/Nss1 VHT20 5745 MHz 18.61 17.02
5785 MHz 42.43 27.87
5825 MHz 18.35 16.24
5190 MHz 38.99 35.31
802.11ac 5230 MHz 39.13 34.88
MCSO0/Nss1 VHT40 5755 MHz 37.68 33.57
5795 MHz 43.62 35.31
802.11ac 5210 MHz 82.32 73.23
MCS0/Nss1 VHT80 5775 MHz 83.48 74.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 20.09 17.19
5200 MHz 20.87 17.11
802.11a 5240 MHz 19.83 16.76
5745 MHz 17.13 14.41
5785 MHz 40.00 25.35
5825 MHz 16.96 15.28
5180 MHz 20.78 18.23
5200 MHz 21.22 18.15
802.11ac 5240 MHz 20.87 17.89
MCSO/Nss1 VHT20 5745 MHz 18.61 17.11
5785 MHz 42.43 27.87
5825 MHz 18.35 16.32
5190 MHz 38.84 35.17
802.11ac 5230 MHz 38.41 34.44
MCSO/Nss1 VHT40 5755 MHz 37.68 34.01
5795 MHz 43.62 35.31
802.11ac 5210 MHz 83.77 73.52
MCSO/Nss1 VHT80 5775 MHz 84.06 74.38
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 19.83 16.93
5200 MHz 20.70 17.02
802.11a 5240 MHz 19.74 16.76
5745 MHz 16.96 13.81
5785 MHz 40.00 25.35
5825 MHz 17.04 15.46
5180 MHz 20.70 18.06
5200 MHz 21.22 17.97
802.11ac 5240 MHz 20.61 17.89
MCSO/Nss1 VHT20 5745 MHz 18.52 16.93
5785 MHz 42.43 27.87
5825 MHz 18.35 16.24
5190 MHz 38.99 35.31
802.11ac 5230 MHz 38.70 34.44
MCSO/Nss1 VHT40 5755 MHz 37.68 33.57
5795 MHz 43.62 35.31
802.11ac 5210 MHz 82.32 72.23
MCSO/Nss1 VHT80 5775 MHz 80.87 74.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 19.83 16.93
5200 MHz 20.70 17.02
802.11a 5240 MHz 19.74 16.76
5745 MHz 17.04 13.89
5785 MHz 40.00 25.35
5825 MHz 16.96 15.28
5180 MHz 20.35 18.06
5200 MHz 21.22 17.97
802.11ac 5240 MHz 20.61 17.89
MCSO/Nss1 VHT20 5745 MHz 18.52 16.93
5785 MHz 42.43 21.87
5825 MHz 18.35 16.15
5190 MHz 38.99 35.31
802.11ac 5230 MHz 38.70 34.44
MCSO/Nss1 VHT40 5755 MHz 37.97 34.59
5795 MHz 38.12 34.88
802.11ac 5210 MHz 82.61 73.52
MCSO/Nss1 VHT80 5775 MHz 84.06 74.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 20.70 17.19
5200 MHz 20.87 17.11
802.11a 5240 MHz 20.26 16.76
5745 MHz 16.96 13.81
5785 MHz 40.00 25.35
5825 MHz 17.04 15.46
5180 MHz 21.22 18.23
5200 MHz 21.22 18.15
802.11ac 5240 MHz 20.61 17.89
MCSO/Nss1 VHT20 5745 MHz 18.61 17.11
5785 MHz 42.43 27.88
5825 MHz 18.35 16.15
5190 MHz 38.55 35.17
802.11ac 5230 MHz 38.70 34.73
MCSO/Nss1 VHT40 5755 MHz 37.54 34.01
5795 MHz 43.62 35.31
802.11ac 5210 MHz 82.32 73.23
MCSO/Nss1 VHT80 5775 MHz 83.48 74.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 19.48 16.85
5200 MHz 20.43 16.93
802.11a 5240 MHz 18.96 16.76
5745 MHz 16.87 14.24
5785 MHz 16.96 14.15
5825 MHz 16.96 15.02
5180 MHz 20.43 17.97
5200 MHz 20.61 17.97
802.11ac 5240 MHz 20.43 17.89
MCS0/Nss1 VHT20 5745 MHz 18.52 16.85
5785 MHz 18.52 16.76
5825 MHz 18.35 16.06
5190 MHz 38.84 35.46
802.11ac 5230 MHz 38.55 34.44
MCSO/Nss1 VHT40 5755 MHz 38.12 34.44
5795 MHz 38.12 34.88
802.11ac 5210 MHz 82.32 73.52
MCSO/Nss1 VHT80 5775 MHz 83.48 74.67
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 19.57 16.85
5200 MHz 20.61 16.93
802.11a 5240 MHz 19.83 16.76
5745 MHz 17.04 14.50
5785 MHz 16.96 14.15
5825 MHz 16.96 15.02
5180 MHz 20.52 17.97
5200 MHz 20.96 18.06
802.11ac 5240 MHz 20.52 17.89
MCS0/Nss1 VHT20 5745 MHz 18.52 16.85
5785 MHz 18.61 16.41
5825 MHz 18.35 16.06
5190 MHz 38.70 35.31
802.11ac 5230 MHz 38.41 34.44
MCSO/Nss1 VHT40 5755 MHz 38.12 34.44
5795 MHz 38.26 34.88
802.11ac 5210 MHz 82.61 73.52
MCSO/Nss1 VHT80 5775 MHz 83.48 74.67
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 22.70 17.63
5200 MHz 29.30 20.32
802.11a 5240 MHz 35.57 24.31
5745 MHz 17.13 14.41
5785 MHz 40.00 25.35
5825 MHz 16.96 15.11
5180 MHz 26.26 18.58
5200 MHz 29.39 19.97
802.11ac 5240 MHz 26.70 20.23
MCSO/Nss1 VHT20 5745 MHz 18.61 17.11
5785 MHz 42.43 27.87
5825 MHz 18.17 16.15
5190 MHz 43.19 35.31
802.11ac 5230 MHz 60.00 36.32
MCSO/Nss1 VHT40 5755 MHz 37.54 33.57
5795 MHz 43.62 35.31
802.11ac 5210 MHz 82.61 73.52
MCSO/Nss1 VHT80 5775 MHz 83.48 76.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 21.04 17.19
5200 MHz 20.78 17.02
802110 5240 MHz 20.78 17.02
5745 MHz 17.30 15.20
5785 MHz 17.13 15.20
5825 MHz 17.39 15.72
5180 MHz 21.13 18.23
5200 MHz 21.30 18.23
802.11ac 5240 MHz 20.17 17.89
MCS0/Nss1 VHT20 5745 MHz 18.70 16.58
5785 MHz 18.52 16.32
5825 MHz 18.17 16.50
5190 MHz 37.10 32.42
802.11ac 5230 MHz 37.97 32.85
MCSO/Nss1 VHT40 5755 MHz 37.97 32.56
5795 MHz 37.97 33.72
802.11ac 5210 MHz 80.29 72.36
MCSO/Nss1 VHT80 5775 MHz 79.42 71.49
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 20.70 17.19
5200 MHz 20.87 17.11
802.11a 5240 MHz 20.26 16.76
5745 MHz 17.13 14.41
5785 MHz 40.00 25.35
5825 MHz 17.13 15.11
5180 MHz 21.22 18.23
5200 MHz 21.22 18.15
802.11ac 5240 MHz 20.61 17.89
MCSO/Nss1 VHT20 5745 MHz 18.61 17.11
5785 MHz 42.43 27.87
5825 MHz 18.17 16.15
5190 MHz 38.55 35.17
802.11ac 5230 MHz 38.70 34.73
MCS0/Nss1 VHT40 5755 MHz 38.26 34.30
5795 MHz 38.12 34.88
802.11ac 5210 MHz 82.61 73.52
MCSO/Nss1 VHT80 5775 MHz 83.48 74.96
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
T Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi,
Chaqin3:6.25 dBi, Chain4:6.08 dBi
Mode Frequency 26dB llls\jlulzlmzc;width 99% Occu(ph;ilc:)Bcndwidth
5180 MHz 17.57 15.80
5200 MHz 17.65 15.89
802.11a 5240 MHz 17.74 15.98
5745 MHz 17.83 16.15
5785 MHz 44.78 37.08
5825 MHz 18.87 16.41
5180 MHz 18.70 16.67
5200 MHz 18.52 16.67
802.11ac 5240 MHz 18.70 17.02
MCSO/Nss1 VHT20 5745 MHz 18.87 17.19
5785 MHz 45.30 38.90
5825 MHz 19.22 17.45
5190 MHz 39.57 36.47
802.11ac 5230 MHz 40.29 36.61
MCSO/Nss1 VHT40 5755 MHz 40.00 36.61
5795 MHz 41.01 36.76
802.11ac 5210 MHz 83.77 76.70
MCSO/Nss1 VHT80 5775 MHz 84.06 76.41
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Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz

Spectrum | |I’.‘E:| I

Ref Level 97,00 depV & RBW 300 kHz
jo ALt OcdB w SWT 100 ms & YBW 1MHz Mode Sweep
® 1Pk View
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5200 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5745 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2

+ Chain 3 + Chain 4/ 5785 MHz
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Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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SPORTON LAB.
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5755 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz

Spectrum | |I’.‘E:| I

Ref Level 97,00 depv @ RBW 300 kHz

po At 0cdB & SWT 100 ms & YBW 1MHz Mode Sweep
® 1Pk View

= L= - M1[1] 68,24 dByY

D1 92870 dBN = A 5.766a3913 GHz
| M e Bw 27.872648336 MHz2
B0 dBV: I 7 4t pik1] \ | -z.07de
71 42,4348 MHz

o V LFI( 1;|f l'ul_" -

7 ) llu-h&}‘.q_
et Aty | A" A
|

o

90 dBpv:

70 dBv-

60 By

] f
ot

40 dByv

=

=)
L

30 deuv:

20 dBpv:

10 deuv

F2
Fl

=1

0 depv: -
CF 5.785 GHz 691 pts
(Marker

A
Span 60.0 MHz

| Type | Ref | Tre | X-value | y-value |  Function | Function Result |l
M| 1| 57663913 GHz | &8.24 dBpv | '

Tl

12|

D1 M1

5.7693705 GHz | 70,72 dBpV | Occ Bw | 27.872648336 MHz |
5.7972431 GHz | 64,53 dBpV | | |

42,4348 MHz -2.07 dB ]
—

1 L #-_
W | —y

Date' 10.DEC 2015 21.59:34

b [t |

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5825 MHz

Spectrum | ||:5:||
Ref Level 97,00 depV & RBW 300 kHz
je ALt 0cdB & SWT 100 ms & YBW 1MHz Mode Sweep
@ 1Pk View
el mi[1] | 65.55 dBpPV
godepv=—(01 50.735 dBu: AT | 5.8155217 GHz
" f‘r Obc Bw 16.324167873 MHz
B0 dBpv- T il = D1 1.28 dB
Jl" Y rfn 11‘ f 18,3378 MHz
70 dBpy \ { i
dey e p] L
D2 64.735 dByV
60 dBpv: et ot
e iy e,
o WAL LT N
50 dBy ops .
P W "\
40 dBpi
vy
Mbﬁ? Wi gar
30 dBuv-
20 dBpv:
10 dBv-
F2
F1
0 dBpv - - l
CF 5.825 GHz 691 pts Span 60.0 MHz
(Marker ]
Type | Ref | Tre | X-value | y-value |  Function | Function Result |
ML 1| 58155217 GHz | 85.55 depv | | i
71| 1] 5.8163169 GHz | 77.00 dBpv | Occ Bw | 16.324167873 MHz
12| 1| 5.8326411 GHz | 77.27 dBpv | | |
pi| ™1 1 18,3478 MHz 1.38 dB |

| -=
(. ]l S

Date' 10.DEC 2015 22:01:59

Report Format Version: Rev. 02
FCC ID: @X0-44110AC

Page No. : 59 of 570
Issued Date : Jan. 12, 2016



SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5200 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5825 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5200 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz

Spectrum | ||:5:||
Ref Level 97,00 depv @ RBW 300 kHz
b ALt 0cdB & SWT 100 ms & YBW 1MHz Mode Sweep
® 1Pk View
] Mi[1] 62.87 dBpV]|
90 dBuvV—it- 20 300 A 5.7356957 GHz
1 B7.200 dByv -
AR ek Ml “'\—«1;[:1. Bw 16.931982634 MHz
80 dBpuv: == r{ L -q\[ il -0.23 dB
e \ = 18,5217 MHz2
. Pn L f ]
70 depv M\ Y =
¥ " i
B AN [2 £1,200 dBpv
/! \
) X
50 dB
n G4, 4 N it
i A b
30 dBv WM. Al e o it h*"\u o n“
Ayt v
bt \
i ) iy Al
20 dBpv: ‘
10 dBpv -
o F2
0 dBpv t l
CF 5.745 GHz 691 pts Span 60.0 MHz
(Marker ]
Type | Ref | Tre | ¥-value | y-value |  Function | Function Result |l
M1 1| 57356057 GHZ | 2,87 dBpY | | |
T1| | 5.7364906 GHz | 71.88 dBpV | Occ Bw | 16.931982634 MHz ||
12| 1| 5,7534226 GHz | 72,29 dBpv | [
D1l M1 1 18,5217 MHz -0.23 dB |
i T - =
- -

Date' 10.DEC. 2015 21.56:56

Report Format Version: Rev. 02
FCC ID: @X0-44110AC

Page No.
Issued Date

1 67 of 570
1 Jan. 12, 2016



SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5825 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
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Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5230 MHz
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Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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Span 200.0 MHz

Function Result ||
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz

Spectrum | |I’.‘E:| I
Ref Level 97,00 depv @ RBW 1 MHz
je ALL 0cdB w SWT 100 ms & VYBW 3 MHz Mode Sweep
® 1Pk View
mi1[1] 49.56 dBpV|
90 dBuv: 5.733551 GHz
Ococ Bw 74.963820550 MHz2
80 depv: D1[1] 0.03 dB
- D1 75.459 dBuv = —— o — “80.870 MHz
70 By J"\ a - d \)‘- —-
] \ ,
60 dBp WY ll\t.r o W 1A
YL L T Cl
M
S0-dB s — D2 49 450 diy . —,
\
40 dBpv Ll 1.
2 joar. aln, i
3 wa.ﬂ" F“%"’L-M) ‘ﬂ'\w ]1'u Lh-.i-. 1T SN 4t"k.n\"nA..--;Lv
20 dBpv:
10 dBv:
£l e
0 depv il ﬂ
CF 5.775 GHz 691 pts Span 200.0 MHz
(Marker ]
Type | Ref | Tre | X-value | y-value | Function | Function Result |!
M1 1] §,733551 GHz | 49,56 dBpY | [ |
T1| 1| 5.736505 GHz | 68,70 dBpY | Occ Bw | 74.96382055 MHz ||
T2 1 5.811460 GHz | £3.01 dBpv | | [
D1 M1 1 80.87 MHz 0.03 dB |
i

[ T 1w
~ i N —d

Date' 10 DEC. 2015 23:19.42

Report Format Version: Rev. 02

Page No. : 71 of 570
FCC ID: @X0O-44110AC

Issued Date : Jan. 12, 2016



SPORTON LAB.

Report No.: FR541521-01AB

Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2

+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz

Spectrum |

=)

Ref Level 97,00 depv
jo At 0dB e SWT 100 ms

& RBW 1 MHz

@ VBW 3 MHz Mode Sweep

@ 1Pk View

T

D1 92.365 dBuv

M1[1]

68.39 dBpV|

90 dBpv:

er“'\

80 dBuv:

B -

70 dBv-

]
Foau™ 1

] |

\ OccBw__ |
\ oA . |
|

|

5775000 GHz
34.876989870 MHz
-1.80 dB

38.116 MHz

5,365 d

whl"L.l“"‘-hir 'r'm“’\{\ ‘r,{‘ |
] T

dBpv 1,

60 dBp:

R

|yl

7
50 depy ol f

W

M
3
o)

Ak,

M

tvod|
M dB v

K
hhj" i/

30 deuv:

20 dBpv:

10 depv-

0 dBpv

CF 5.795 GHz

691 pts

Span 100.0 MHz

(Marker

Type | Ref | Tre |

X-value |

Y-value

|  Function |

Function Result

5.775 GHz |
5.776331 GHz |
5.811208 GHz |

38,116 MHz

8,39 dBpY |

80.33 dBpv

Occ Bw

76.75 dBuv |

-1.80 dB

L

Date' 10.DEC. 2015 23:03.09

34.87698987 MHz

Report Format Version: Rev. 02

FCC ID: @X0O-44110AC

Page No.
Issued Date

1 79 of 570
1 Jan. 12, 2016



SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz
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Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5745 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5200 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5825 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz

Spectrum | |r.g:| I
Ref Level 97,00 depv W RBW 1 MHz
o ALt 0cdB & SWT 100 ms & VYBW 3 MHz Mode Sweep
® 1Pk View
] Mi[1] 62.20 dBpV|
90 dBuY— 5.170725 GHz
1 BE.926 dBL -
R BESIH SN o o s e 35.166425470 MHz
80 dBuv- - .,ft er—— HI D1 ”‘\'WT -0.82 dB
f“u— L Y '"\ 38.551 MHz
70 dBp: T 5
sUAEIV———02 60,926 dBuy
ik »J'MMM W‘ru""—*’u. TP
50 dBpv T Ay o
e il |
$AdBpY
30 dBuv-
20 dBpv:
10 deuv T
F2
F1
0 dBpv 1t l |l
CF 5.19 GHz 691 pts Span 100.0 MHz
(Marker ]
Type | Ref | Tre | X-value | y-value | Function | Function Result |
ML 1| 5,170725 GHz | £2.20 dBLY | | '
71| 1] 5.172344 GHz | 76.61 dBpY | Occ Bw | 35,16642547 MHz
12| 1| 5.207511 GHz | 75,31 dByv | |
pil mi 1 38,551 MHz -0.82 dB
”r T w
L. -

Date' 10.DEC 2015 22:21:34

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5230 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBI

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
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Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2

+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5825 MHz

Spectrum | |I’-‘I'::|‘ri|l

Ref Level 97,00 depV & RBW 300 kHz

jo ALt 0cdB w SWT 100 ms & YBW 1MHz Mode Sweep
® 1Pk View

!\n{_ul 62.92 dBpV]
5.8163913 GHz
’I.IU“"\AJ“. 2

:
tige Bw 15.021707670 MHz
BO dBpv: = n!ﬁ\g} 0.34 dB

o | 16.9565 MHz
70 dBjv: faY .__I" ““lv/w L‘

A0 dBM==11 g 886 dBuY

0 W

02 £2.886 dByv

60 dBj-

50 dBpY 4 it

N
,M\_.‘_ s b
40 dBLV: “J' il J'/ —T sk ‘\!

o l
ML, M

20 dBuv-

10 depv

T
!
H—mn

0 dBpv

CF 5.825 GHz 691 pts

(Marker

Type | Ref | Tre | X-value | y-value |  Function | Function Result !
58163913 GHz | £2.92 dBpv | !

5.8174457 GHz | 72,70 dBpY | Occ Bw | 15.02170767 MHz ||
5.8324674 GHz | 75.80 dBpv | |
16,9565 MHz 0.34 dB !

)| ] =y
.- - - —

Date' 10.DEC 2015 21,05:32

Span 60.0 MHz

-
]
i |t

D1 mi

Report Format Version: Rev. 02

Page No. : 101 of 570
FCC ID: @X0-44110AC

Issued Date : Jan. 12, 2016



SPORTON LAB.
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz
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SPORTON LAB. Report No.: FR541521-01AB

Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5200 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz

Spectrum
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5745 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5825 MHz

Spectrum | |I’g:l|

Ref Level 97,00 depv & RBW 300 kHz

je ALt 0cdB & SWT 100 ms & YBW 1MHz Mode Sweep
@ 1Pk View

| mi[ 1].| 64.73 dBpv|
38-6BEV—ID1 29,576 dBUV —— : 5.8163913 GHz
P Becw 15.108538350 MHz
T Dlﬁl?] 0.69 dB
4 fWL\“ i t 16.9565 MHz
70 dBp L

"¢ \f ¥ o

80 dBuv:

D2 63,576 dBpv

60 dBuv- o T
50 dBpv Saaa - I" ' Wy i

ij‘y m\h m"lm 1\
40 dBpv - .

M My
i \
| . :
30 dbjh d %‘L' iy

20 dBpv:

10 dBv:

!
H—mn

0 dBpv 3

CF 5.825 GHz 691 pts

(Marker

Type | Ref | Tre | X-value | y-value |  Function |
ML| 1 58163913 GHz | £4,73 dBpY |

[ 1| 5.8172721 GHz | 73.78 dBpV | Occ Bw | 15,10B53835 MHz
12| 1| 5.8323806 GHz | 75.66 dBpv | |

pDif M1 1 16,9565 MHz -0.69 dB !
i

) | o e
L. g - —

Date' 10.DEC 2015 21,04:32

Span 60.0 MHz

Function Result ||

Report Format Version: Rev. 02

Page No. : 110 of 570
FCC ID: @X0-44110AC

Issued Date : Jan. 12, 2016



SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz

Spectrum
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5200 MHz

Spectrum | |"F—P I

Ref Level 97,00 depv & RBW 300 kHz

po At 0cdB w SWT 100 ms & YBW 1MHz Mode Sweep
® 1Pk View

mI[1] 62.26 dBpY
i 5.1846087 GHz
f.U,,.lL Oy, 19.971056440 MHz
+ od[ 1] 0.49 dB
L4 2 29,3013 MHz

sodBwv—t . L

80 dBuv:

|

70 dBv-

: WA

50 dBV—]

mﬁﬂn«

i
""}\J.,d\m
40 dBpv-

MJ.MJHWJ ™

30 deuv:

20 depv:

10 depv

T

0 dBpv 1

CF 5.2 GHz 691 pts

(Marker

Type | Ref | Tre | X-value | y-value |
ML 1| 5,1846087 GHz | &2.26 dBpv | |
_ 1] 5.1899276 GHz | 68.90 dByV | Occ Bw |

12| 1| 5,2098987 GHz | 70.70 dBpv | _ .

1 29,3913 MHz -0.49 dB

: | |
( )8 e o e

Date' 10.DEC 2015 21:11:45

Span 60.0 MHz

Function | Function Result !

19.97105644 MHz ||

Report Format Version: Rev. 02

Page No. : 111 of 570
FCC ID: @X0O-44110AC

Issued Date : Jan. 12, 2016



SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5825 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5190 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz

Spectrum | |I’g:l|
Ref Level 97,00 depV & RBW 1 MHz
e ALL 0cdB w SWT 100 ms & VYBW 3 MHz Mode Sweep
® 1Pk View
Mi[1] 54.60 dBpPY
a0 dBuv- 5.167391 GHz
Occ Bw 73.516642547 MHz2
80-dBEV—101 79,600 dEuV D1[1] -0.35 dB
T1 N ¥ N, Iz S
}ﬂ‘uf \ i i L\‘x\u ol 82.600 MHz
70 dBpv el A A
h V X
60 dBpv- Illl
% il
02 53.600 dBpv J—l - 1
50 dByV : A
p
40 dBV .""MFJ/‘J \\nh"-\n )
M P R TP e
M AT LI b
[40'deuy e
20 dBpv:
10 dBjv:
Y FE
F1
0 depv 1 l
CF 5.21 GHz 691 pts Span 200.0 MHz
(Marker ]
Type | Ref | Tre | X-value | y-value | Function | Function Result |
ML 1| 5,167391 GHz | 54,60 dBuv | | ;
T1| 1] 5.172084 GHz | 73.00 dapy | Occ Bw | 73.516642547 MHz ||
12| 1| 5,245601 GHz | 67.30 dBpv | _ |
D1 M1 1 82,609 MHz -0,35 dB |

i | T e
“ i N —

Date' 10.DEC. 2015 23:05:59

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz

Spectrum | |I’-‘I'::|‘ri|l
Ref Level 97,00 depv @ RBW 1 MHz
e ALL 0cB w SWT 100 ms & VYBW 3 MHz Mode Sweep
® 1Pk View
Mi[1] 50.00 dBpv
a0 dBuv- 5.733551 CGHz
Occ Bw 74.963820550 MHz
80 dBpuv: Di[1] 0.98 dB
01 74.709 degy I~ ~ o - 83.478 MHz
70 dBpv: £ \ - X .
| T2
60 dBV WY \f& all lL’hL.i\./ FAWL]
d Y - W L¥j |\
N
S ctye D2 48,709 -_‘Je-u‘-'_—Ji s
30 dBpv rfl' At
A
S ppedt M, arlugls ”\dl}\L& \HLJJ Sl g1, P o b
20 dBpv:
10 dBuv: 1
F1 [
0 depv il L
CF 5.775 GHz 691 pts Span 200.0 MHz
(Marker ]
Type | Ref | Tre | ¥-value | y-value |  Function | Function Result |
ML 1| 5,733551 GHz | S0.00 dBpv | _ ;
T1 1] 5.736505 GHz | 67.50 dBpV | Occ Bw | 7496382055 MHz ||
T2 1| 5.811460 GHz | 62,72 dBpv | _ ;
D1 M1 1 B83.478 MHz -0,98 dB |

_ -
( U 5 T e

Date' 10.DEC. 2015 23:19.59

Report Format Version: Rev. 02
FCC ID: @X0-44110AC

Page No. 1116 of 570
Issued Date :Jan. 12, 2016



SPORTON LAB. Report No.: FR541521-01AB

Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5190 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
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SPORTON LAB. Report No.: FR541521-01AB

Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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+ Chain 3 + Chain 4/ 5745 MHz

Spectrum | |I’g:l|

Ref Level 97,00 depV & RBW 300 kHz

jo ALt 0cdB w SWT 100 ms & YBW 1MHz Mode Sweep
@ 1Pk View

a0 dBpif—

!\11{11| 653.98 dBpV|

! 5.7363913 GHz

“wocc Bw 14.413892900 MHz

7 D’l\{%] 0.22 dB
I\r Mo S ¥ 17.1304 MHz

70 dBjv- e - v

AV i

i~ hy

Vd 1 Soaf [Py r"u "
40 dBpv HTU -
fibind o)

Wy
Jossen M

D1 B9.049 dByv

e
80 dBpv:

D2 £3.049 dByV

60 dBj-

50 dByv

20 dBpv:

10 depv-

0 dBpv £

CF 5.745 GHz 691 pts
(Marker

Type | Ref | Tre | X-value | y-value |  Function |

ML 1| 57363913 GHz | £3.98 dBpv | _

_ 1] 5.7374457 GHz | 70.69 dBpV | Occ Bw |

12| 1| 57518596 GHz | 73.05 dBpv | _

1 17,1304 MHz 0.22 dB |

T T W
(. o i —

Date' 10.DEC. 2015 21:00:30

Span 60.0 MHz

Function Result ||

14.413892909 MHz ||

Report Format Version: Rev. 02

Page No. : 127 of 570
FCC ID: @X0O-44110AC

Issued Date : Jan. 12, 2016



SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /

Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5230 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz
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SPORTON LAB. Report No.: FR541521-01AB

Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi, Chain3:6.25 dBi, Chain4:6.08
dBi

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5200 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5745 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2
+ Chain 3 + Chain 4/ 5825 MHz
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SPORTON LAB.

Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5180 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5200 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5240 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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SPORTON LAB. Report No.: FR541521-01AB

26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT20 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5825 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5190 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5230 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5755 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT40 /
Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5795 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5210 MHz
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26dB Bandwidth and 99% Occupied Bandwidth Plot on Configuration IEEE 802.11ac MCSO/Nss1 VHT80 /
Chain 1 + Chain 2 + Chain 3 + Chain 4/ 5775 MHz
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4.3. 6dB Spectrum Bandwidth Measurement

4.3.1. Limit

For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz.

4.3.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of spectrum

analyzer.

6dB Spectrum Bandwidth
Specirum Parameters Sefting
Attenuation Auto
Span Frequency > 6dB Bandwidth
RBW 100kHz
VBW > 3 x RBW
Detector Peak
Trace Max Hold
Sweep Time Auto

4.3.3. Test Procedures

For Radiated 6dB Bandwidth Measurement:

1. The transmitter was radiated to the spectrum analyzer in peak hold mode.

2. Test was performed in accordance with KDB789033 D02 v0O1 for Compliance Testing of Unlicensed
National Information Infrastructure (U-NIl) Devices - section (C) Emission Bandwidth.

3. Multiple antenna system was performed in accordance with KDB662911 D01 v02r01 Emissions
Testing of Transmitters with Multiple Outputs in the Same Band.

4. Measured the spectrum width with power higher than 6dB below carrier.
4.3.4. Test Setup Layout

For Radiated 6dB Bandwidth Measurement:

This test setup layout is the same as that shown in section 4.6.4.

4.3.5. Test Deviation

There is no deviation with the original standard.

4.3.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.3.7. Test Result of 6dB Spectrum Bandwidth

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.41 500 Complies
802.11a 5785 MHz 4.11 500 Complies
5825 MHz 5.68 500 Complies
802.11ac 5745 MHz 4.41 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.48 500 Complies
802.11ac 5755 MHz 35.01 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.48 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 71.59 500 Complies
VHT80
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SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.41 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 4,46 500 Complies
802.11ac 5745 MHz 4.41 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 5.68 500 Complies
802.11ac 5755 MHz 35.13 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.48 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 69.57 500 Complies
VHT80
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SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 5.16 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 4,99 500 Complies
802.11ac 5745 MHz 5.22 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.48 500 Complies
802.11ac 5755 MHz 35.01 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.48 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 72.75 500 Complies
VHT80
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SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.06 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 4,46 500 Complies
802.11ac 5745 MHz 5.22 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.83 500 Complies
802.11ac 5755 MHz 33.28 500 Complies
MCSO/Nss1
VHT40 5795 MHz 33.97 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 67.54 500 Complies
VHT80
Report Format Version: Rev. 02 Page No. + 148 of 570

FCC ID: @X0O-44110AC Issued Date  : Jan. 12, 2016



Report No.: FR541521-01AB

SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 5.16 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 4,99 500 Complies
802.11ac 5745 MHz 5.10 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.83 500 Complies
802.11ac 5755 MHz 35.25 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.48 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 71.59 500 Complies
VHT80
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 6: EUT 1 + Set 7 Sector Antenna/ 11.5 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 5.39 500 Complies
802.11a 5785 MHz 4.41 500 Complies
5825 MHz 4,46 500 Complies
802.11ac 5745 MHz 4.75 500 Complies
MCSO/Nss1 5785 MHz 5.45 500 Complies
VHT20 5825 MHz 5.68 500 Complies
802.11ac 5755 MHz 35.01 500 Complies
MCSO/Nss1
VHT40 5795 MHz 34.44 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 73.04 500 Complies
VHT80
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SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.06 500 Complies
802.11a 5785 MHz 4.41 500 Complies
5825 MHz 4,46 500 Complies
802.11ac 5745 MHz 4.75 500 Complies
MCSO/Nss1 5785 MHz 5.45 500 Complies
VHT20 5825 MHz 5.68 500 Complies
802.11ac 5755 MHz 35.13 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.71 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 73.04 500 Complies
VHT80
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.41 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 5.68 500 Complies
802.11ac 5745 MHz 4.41 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.83 500 Complies
802.11ac 5755 MHz 33.39 500 Complies
MCSO/Nss1
VHT40 5795 MHz 35.48 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 71.59 500 Complies
VHT80
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SPORTON LAB.

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.41 500 Complies
802.11a 5785 MHz 5.39 500 Complies
5825 MHz 6.26 500 Complies
802.11ac 5745 MHz 4.75 500 Complies
MCSO/Nss1 5785 MHz 5.39 500 Complies
VHT20 5825 MHz 5.86 500 Complies
802.11ac 5755 MHz 29.45 500 Complies
MCSO/Nss1
VHT40 5795 MHz 24.23 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 62.03 500 Complies
VHT80
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu
Test Mode Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 4.41 500 Complies
802.11a 5785 MHz 4.12 500 Complies
5825 MHz 4.11 500 Complies
802.11ac 5745 MHz 4.41 500 Complies
MCSO/Nss1 5785 MHz 4.12 500 Complies
VHT20 5825 MHz 3.83 500 Complies
802.11ac 5755 MHz 35.01 500 Complies
MCSO/Nss1
VHT40 5795 MHz 33.97 500 Complies
802.11ac
MCSO/Nss1 5775 MHz 71.59 500 Complies
VHT80
Report Format Version: Rev. 02 Page No. + 154 of 570

FCC ID: @X0O-44110AC Issued Date  : Jan. 12, 2016



SPORTON LAB.

Report No.: FR541521-01AB

Temperature 25°C Humidity 45%
Test Engineer Roki Liu
T Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi,
Chaqin3:6.25 dBi, Chain4:6.08 dBi
Mode Frequency 6dB Bandwidth (MHz) Min. Limit (kHz) Test Result
5745 MHz 3.54 500 Complies
802.11a 5785 MHz 10.90 500 Complies
5825 MHz 13.45 500 Complies
802.11ac 5745 MHz 3.54 500 Complies
MCSO0/Nss1 5785 MHz 10.90 500 Complies
VHT20 5825 MHz 13.45 500 Complies
802.11ac 5755 MHz 30.73 500 Complies
MCSO/Nss1
VHT40 5795 MHz 31.88 500 Complies
802.11ac
MCSO0/Nss1 5775 MHz 61.16 500 Complies
VHT80
Note: All the test values were listed in the report.
For plots, only the channel with worse result was shown.
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Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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Span 40.0 MHz

6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
Chain 4 / 5825 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5755 MHz
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Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5755 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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Span 40.0 MHz

6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5755 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +

Chain 4 / 5755 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +

Chain 4 / 5755 MHz
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Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5795 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +

Chain 4 / 5755 MHz
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Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi

6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
Chain 4 / 5825 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +

Chain 4 / 5755 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5795 MHz

Spectrum | |I.E:I

Ref Level 97,00 depV & RBW 100 kHz

jo ALt 0dB w SWT 100 ms & YBW 200 kHz Mode Sweep
® 1Pk View

IETEY] 67.08 dBpV|
| 5.777029 GHz

90 dBpv: | 4

| |o1[1] 2.58 dB
I |

|

80 BV 24.232 MHz

3,024 dBuv PRTTRL,
1ig-

70 dBp

AL
]

2 67.024 cg"\]ii_ ‘\nH ] Il

. l s
60 dBpv T ! T \:i rJI \I
S j |_ ll‘,r '111 f,*'.,qf\ ._ J k\ A
/] l V|

40 dBpv: !

30 dBpv- jJ

| A\ I“'L‘u
| ) Mt b i

)
oo el L Lagha, .bJr"uJU"

10 dBuv

0 dBpy
CF 5.795 GHz 691 pts
(Marker

Type | Ref | Trc | sStimulus | Response | Function | Function Result ||
M1 1| 5,777029 GHz | &7.08 dBpv |
D01 M1 1 24,232 MHz 2,58 dB

T L w
L | J

14:50:4E

Span 80.0 MHz

6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi

6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5785 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 +
Chain 4 / 5825 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +
Chdain 4 / 5795 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi, Chain3:6.25 dBi, Chain4:6.08
dBi

6 dB Bandwidth Plot on Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4 / 5745 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 +

Chain 4/ 5755 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 +
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4.4, Maximum Conducted Output Power Measurement

4.4.1. Limit

Frequency Band

Limit

X] |5.15~5.25 GHz

Operating Mode

X | Outdoor access point

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does not
exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.
The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed
125 mW (21 dBm).

] | Indoor access point

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does not
exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

X | Fixed point-to-point access points

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm). Fixed point-to-point U-NII devices may employ
antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted
output power or maximum power spectral density. For
fixed point-to-point transmitters that employ a directional
antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum
power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi.

[ ] | Mobile and portable client devices

The maximum conducted output power over the
frequency band of operation shall not exceed 250 mW
(24dBm) provided the maximum antenna gain does not
exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.
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X |5.725~5.85 GHz

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm). If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.
However, fixed point-to-point U-NII devices operating in
this band may employ fransmitting antennas with
directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted
power.

4.4.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the power

meter.
Power Meter Parameter Setting
Detector AVERAGE

4.4.3. Test Procedures

1. The transmitter output (antenna port) was connected to the power meter.

2. Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of Unlicensed

National Information Infrastructure (U-NIl) Devices - section (E) Maximum conducted output power

=>3. Measurement using a Power Meter (PM) =>b) Method PM-G (Measurement using a gated RF

average power meter).

3. Multiple antenna systems was performed in accordance with KDB662911 D01 v02r01 Emissions

Testing of Transmitters with Multiple Outputs in the Same Band.

4. When measuring maximum conducted output power with multiple antenna systems, add every

result of the values by mathematic formula.

4.4.4. Test Setup Layout

4.4.5. Test Deviation

There is no deviation with the original standard.

4.4.6. EUT Operation during Test

s

Power meter

EUT

The EUT was programmed to be in continuously transmitting mode.
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4.4.7. Test Result of Maximum Conducted Output Power

Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 17.06 16.72 17.17 17.03 23.02 29.50 Complies
5200 MHz 16.95 16.72 17.17 16.90 22.96 29.50 Complies
80211 5240 MHz 16.75 17.03 17.02 16.74 22.91 29.50 Complies
d1a
5745 MHz 18.33 17.13 17.45 17.66 23.69 29.50 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 29.50 Complies
5825 MHz 20.06 19.16 19.05 19.33 25.44 29.50 Complies
5180 MHz 17.29 16.82 17.13 16.99 23.08 29.50 Complies
802 5200 MHz 17.22 16.92 17.28 17.02 23.13 29.50 Complies
.1lac
5240 MHz 17.16 16.89 17.37 17.05 23.14 29.50 Complies
MCSO/Nss1
VHT20 5745 MHz 18.02 17.12 17.23 17.23 23.44 29.50 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 29.50 Complies
5825 MHz 19.88 18.94 18.87 19.13 25.24 29.50 Complies
802.11 5190 MHz 15.65 15.41 15.46 15.11 21.43 29.50 Complies
.11ac
5230 MHz 17.13 16.72 17.22 16.93 23.02 29.50 Complies
MCSO/Nss1
VHT40 5755 MHz 16.52 15.28 15.57 15.57 21.78 29.50 Complies
5795 MHz 20.09 19.06 19.03 19.34 25.42 29.50 Complies
802.11ac | 5210MHz | 11.45 | 11.22 | 11.56 | 11.37 | 17.42 29.50 | Complies
MCSO/Nss1
VHT80 5775 MHz 11.43 10.35 10.72 10.68 16.83 29.50 Complies

Note: Antenna gain=6.50dBi > 6dBi, So Limit =30-(6.50-6)=29.50dBm.
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
Pto M
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 14.71 14.22 14.02 14.44 20.38 30.00 Complies
5200 MHz 14.49 14.21 14.11 14.30 20.30 30.00 Complies
802.11 5240 MHz 14.52 14.01 14.03 14.46 20.28 30.00 Complies
11a
5745 MHz 18.67 17.57 18.39 17.96 24.19 30.00 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 30.00 Complies
5825 MHz 20.06 19.16 19.05 19.33 25.44 30.00 Complies
5180 MHz 14.46 13.81 13.77 14.21 20.09 30.00 Complies
5200 MHz 14.17 13.92 14.01 14.11 20.07 30.00 Complies
802.11ac
5240 MHz 14.21 13.92 13.96 14.07 20.06 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 18.59 17.56 17.53 17.99 23.96 30.00 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 30.00 Complies
5825 MHz 21.32 19.58 19.44 19.58 26.07 30.00 Complies
802 5190 MHz 14.71 14.33 14.32 14.39 20.46 30.00 Complies
d1ac
5230 MHz 14.52 14.05 14.17 14.42 20.31 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 17.23 16.27 16.97 16.54 22.79 30.00 Complies
5795 MHz 20.09 19.06 19.03 19.34 25.42 30.00 Complies
802.11ac | 5210MHz | 12.72 | 12.42 | 1234 | 1254 | 1853 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 13.12 11.79 12.02 12.32 18.36 30.00 Complies
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 3: EUT 1 + Set 3 Sector Antenna / 5.5 dBi
Pto M
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 13.21 12.65 12.54 12.97 18.87 30.00 Complies
5200 MHz 13.02 12.64 12.55 12.84 18.79 30.00 Complies
802.11 5240 MHz 13.03 12.54 12.46 12.91 18.76 30.00 Complies
11a
5745 MHz 18.33 17.13 17.45 17.66 23.69 30.00 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 30.00 Complies
5825 MHz 20.54 19.59 19.45 19.77 25.88 30.00 Complies
5180 MHz 13.37 12.95 12.91 13.17 19.12 30.00 Complies
802,11 5200 MHz 13.22 12.82 12.95 13.06 19.04 30.00 Complies
.11ac
5240 MHz 13.23 12.79 12.77 13.08 18.99 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 17.54 16.47 16.79 16.89 22.96 30.00 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 30.00 Complies
5825 MHz 19.88 18.94 18.87 19.13 25.24 30.00 Complies
802 5190 MHz 13.16 12.79 12.75 12.92 18.93 30.00 Complies
d1ac
5230 MHz 13.07 12.52 12.74 12.93 18.84 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 16.52 15.28 15.57 15.57 21.78 30.00 Complies
5795 MHz 20.09 19.06 19.03 19.34 25.42 30.00 Complies
802.11ac | 5210MHz | 12.13 | 11.83 | 11.88 | 11.99 | 17.98 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 12.03 10.76 11.14 11.18 17.32 30.00 Complies
Report Format Version: Rev. 02 Page No. © 182 of 570
FCC ID: QX0O-44110AC Issued Date  : Jan. 12, 2016




SPORTON LAB.

Report No.: FR541521-01AB

Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 4: EUT 1 + Set 4 Sector Antenna / 7.5 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 13.21 12.65 12.54 12.97 18.87 28.50 Complies
5200 MHz 13.02 12.64 12.55 12.84 18.79 28.50 Complies
802.11 5240 MHz 13.03 12.54 12.46 12.91 18.76 28.50 Complies
11a
5745 MHz 17.78 16.74 17.05 17.07 23.20 28.50 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 28.50 Complies
5825 MHz 20.06 19.16 19.05 19.33 25.44 28.50 Complies
5180 MHz 12.99 12.34 12.37 12.63 18.61 28.50 Complies
802,11 5200 MHz 13.22 12.82 12.95 13.06 19.04 28.50 Complies
11ac
5240 MHz 13.23 12.79 12.77 13.08 18.99 28.50 Complies
MCSO/Nss1
VHT20 5745 MHz 17.54 16.47 16.79 16.89 22.96 28.50 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 28.50 Complies
5825 MHz 19.35 18.61 18.52 18.63 24.81 28.50 Complies
802 5190 MHz 13.16 12.79 12.75 12.92 18.93 28.50 Complies
d1ac
5230 MHz 13.07 12.52 12.74 12.93 18.84 28.50 Complies
MCSO/Nss1
VHT40 5755 MHz 14.92 13.73 14.55 13.97 20.34 28.50 Complies
5795 MHz 19.07 17.89 17.68 18.34 24.30 28.50 Complies
802.11ac | 5210MHz | 10.64 | 10.23 9.96 1057 | 16.38 28.50 | Complies
MCSO/Nss1
VHT80 5775 MHz 10.62 9.58 9.94 9.71 16.00 28.50 Complies
Note: Antenna gain=7.50dBi > 6dBi, So Limit =30-(7.50-6)=28.50dBm.
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 5: EUT 1 + Set 5 Panel Antenna / 6 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 15.01 14.77 15.08 14.84 20.95 30.00 Complies
5200 MHz 14.88 14.74 15.07 14.76 20.89 30.00 Complies
802.11 5240 MHz 14.69 14.83 15.08 14.86 20.89 30.00 Complies
11a
5745 MHz 18.33 17.13 17.45 17.66 23.69 30.00 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 30.00 Complies
5825 MHz 20.54 19.59 19.45 19.77 25.88 30.00 Complies
5180 MHz 15.29 14.98 15.22 15.01 21.15 30.00 Complies
802,11 5200 MHz 15.23 14.92 15.31 15.02 21.14 30.00 Complies
.11ac
5240 MHz 15.08 14.97 15.36 15.15 21.16 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 18.87 18.02 18.69 18.28 24.50 30.00 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 30.00 Complies
5825 MHz 19.35 18.61 18.52 18.63 24.81 30.00 Complies
802 5190 MHz 15.13 14.81 15.08 14.73 20.96 30.00 Complies
d1ac
5230 MHz 15.01 14.72 15.17 14.76 20.94 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 17.75 16.82 17.48 17.03 23.31 30.00 Complies
5795 MHz 20.09 19.06 19.03 19.34 25.42 30.00 Complies
802.11ac | 5210MHz | 11.45 | 11.22 | 11.56 | 11.37 | 17.42 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 11.43 10.35 10.72 10.68 16.83 30.00 Complies
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Temperature

25°C

Humidity

45%

Test Engineer

Roki Liu

Test Date

Dec. 11, 2015 ~ Dec. 14, 2015

Test Mode Mode 6: EUT 1 + Set 7 Sector Antenna / 11.5 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 7.13 6.59 6.54 6.86 12.81 24.50 Complies
5200 MHz 7.02 6.57 6.49 6.80 12.75 24.50 Complies
802.11 5240 MHz 7.12 6.62 6.50 7.01 12.84 24.50 Complies
d1a
5745 MHz 15.34 14.18 14.67 14.54 20.72 24.50 Complies
5785 MHz 19.02 17.94 18.05 18.08 24.32 24.50 Complies
5825 MHz 18.22 17.19 17.08 17.49 23.54 24.50 Complies
5180 MHz 6.88 6.24 6.38 6.78 12.60 24.50 Complies
802,11 5200 MHz 7.29 6.87 6.89 7.14 13.07 24.50 Complies
.11ac
5240 MHz 6.87 6.27 6.45 6.88 12.65 24.50 Complies
MCSO/Nss1
VHT20 5745 MHz 16.15 14.99 15.43 15.32 21.51 24.50 Complies
5785 MHz 18.81 17.77 17.85 17.87 24.12 24.50 Complies
5825 MHz 18.52 17.59 17.61 17.69 23.89 24.50 Complies
802 5190 MHz 7.28 6.76 6.68 6.95 12.94 24.50 Complies
dlac
5230 MHz 7.07 6.65 6.68 6.92 12.85 24.50 Complies
MCSO/Nss1
VHT40 5755 MHz 14.49 13.14 13.45 13.47 19.69 24.50 Complies
5795 MHz 18.76 17.46 17.61 17.93 23.99 24.50 Complies
802.11ac | 5210 MHz 7.22 6.86 6.77 7.04 13.00 24.50 | Complies
MCSO0/Nss1
VHTS80 5775 MHz 8.46 7.41 7.49 7.54 13.77 2450 | Complies
Note: Antenna gain=11.50dBi > 6dBi, So Limit =30-(11.50-6)=24.50dBm.
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 7: EUT 1 + Set 8 Sector Antenna / 12 dBi
Pto M
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 11.62 11.06 11.16 11.34 17.32 24.00 Complies
5200 MHz 11.58 10.96 11.07 11.39 17.28 24.00 Complies
802.11 5240 MHz 11.36 10.76 11.03 11.37 17.16 24.00 Complies
11a
5745 MHz 16.76 15.87 15.96 15.95 22.17 24.00 Complies
5785 MHz 18.48 17.49 17.61 17.72 23.86 24.00 Complies
5825 MHz 18.22 17.19 17.08 17.49 23.54 24.00 Complies
5180 MHz 11.39 10.79 10.81 11.31 17.10 24.00 Complies
5200 MHz 11.42 10.69 10.71 11.12 17.02 24.00 Complies
802.11ac
5240 MHz 11.14 10.64 10.89 11.11 16.97 24.00 Complies
MCSO/Nss1
VHT20 5745 MHz 16.15 14.99 15.43 15.32 21.51 24.00 Complies
5785 MHz 18.32 17.14 17.37 17.42 23.61 24.00 Complies
5825 MHz 18.52 17.59 17.61 17.69 23.89 24.00 Complies
802 5190 MHz 11.68 11.08 11.28 11.55 17.42 24.00 Complies
d1ac
5230 MHz 11.61 10.93 11.19 11.47 17.33 24.00 Complies
MCSO/Nss1
VHT40 5755 MHz 13.31 12.10 12.47 12.51 18.64 24.00 Complies
5795 MHz 18.18 16.98 17.05 17.36 23.44 24.00 Complies
802.11ac | 5210MHz | 8.62 8.41 8.37 8.48 14.49 24.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 8.46 7.41 7.49 7.54 13.77 24.00 Complies
Note: Antenna gain=11.00dBi > 6dBi, So Limit =30-(11.00-6)=24.00dBm.
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 8: EUT 1 + Set 9 Sector Antenna / 4 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 18.47 18.12 18.23 18.32 24.31 30.00 Complies
5200 MHz 21.39 21.06 21.14 21.11 27.20 30.00 Complies
802.11 5240 MHz 21.85 21.33 21.54 21.64 27.61 30.00 Complies
11a
5745 MHz 18.67 17.57 18.39 17.96 24.19 30.00 Complies
5785 MHz 21.14 21.35 21.63 21.22 27.36 30.00 Complies
5825 MHz 19.12 18.23 18.61 18.36 24.61 30.00 Complies
5180 MHz 17.78 17.42 17.68 17.71 23.67 30.00 Complies
802,11 5200 MHz 21.17 20.91 21.01 21.02 27.05 30.00 Complies
.11ac
5240 MHz 21.08 20.76 21.04 21.11 27.02 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 18.59 17.56 17.53 17.99 23.96 30.00 Complies
5785 MHz 21.09 21.15 21.17 21.34 27.21 30.00 Complies
5825 MHz 18.93 18.04 17.94 18.27 24.33 30.00 Complies
802 5190 MHz 17.87 17.26 17.24 17.58 23.52 30.00 Complies
d1ac
5230 MHz 20.82 20.06 20.26 20.38 26.41 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 16.04 14.77 15.16 15.21 21.34 30.00 Complies
5795 MHz 20.09 19.06 19.03 19.34 25.42 30.00 Complies
802.11ac | 5210MHz | 11.11 1075 | 10.88 | 11.14 | 16.99 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 11.43 10.35 10.72 10.68 16.83 30.00 Complies
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 18, 2015
Test Mode Mode 9: EUT 1 + Set 10 Panel Antenna / 23 dBi
PtoP
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 7.61 7.76 8.02 7.55 13.76 30.00 Complies
5200 MHz 9.18 9.60 9.32 9.14 15.33 30.00 Complies
802.11 5240 MHz 10.23 10.42 10.28 10.04 16.27 30.00 Complies
d1a
5745 MHz 10.42 10.71 9.78 9.66 16.19 30.00 Complies
5785 MHz 14.18 14.56 13.47 13.44 19.96 30.00 Complies
5825 MHz 11.07 11.67 10.54 10.66 17.03 30.00 Complies
5180 MHz 7.39 7.41 7.76 7.26 13.48 30.00 Complies
802,11 5200 MHz 9.02 9.25 9.13 8.82 15.08 30.00 Complies
.11ac
5240 MHz 10.11 10.28 10.15 9.87 16.13 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 10.12 10.41 9.68 9.43 15.95 30.00 Complies
5785 MHz 13.86 14.42 13.20 13.17 19.71 30.00 Complies
5825 MHz 10.89 11.49 10.49 10.37 16.85 30.00 Complies
802 5190 MHz 5.25 5.55 5.34 5.29 11.38 30.00 Complies
d1ac
5230 MHz 8.44 8.56 8.57 8.23 14.47 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 5.91 6.16 5.65 5.06 11.73 30.00 Complies
5795 MHz 8.93 9.47 8.84 8.46 14.96 30.00 Complies
802.11ac | 5210MHz | 3.52 3.67 3.41 3.38 9.52 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 1.42 1.90 1.13 0.72 7.33 30.00 Complies
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015 ~ Dec. 14, 2015
Test Mode Mode 10: EUT 1 + Set 11 Omni Antenna / 6 dBi
Pto M
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 15.01 14.77 15.08 14.84 20.95 30.00 Complies
5200 MHz 14.88 14.74 15.07 14.76 20.89 30.00 Complies
802.11 5240 MHz 14.69 14.83 15.08 14.86 20.89 30.00 Complies
11a
5745 MHz 18.67 17.57 18.39 17.96 24.19 30.00 Complies
5785 MHz 20.89 22.98 21.56 22.07 27.96 30.00 Complies
5825 MHz 19.45 18.82 19.28 18.92 25.15 30.00 Complies
5180 MHz 15.29 14.98 15.22 15.01 21.15 30.00 Complies
802,11 5200 MHz 15.23 14.92 15.31 15.02 21.14 30.00 Complies
.11ac
5240 MHz 15.08 14.97 15.36 15.15 21.16 30.00 Complies
MCSO/Nss1
VHT20 5745 MHz 18.59 17.56 17.53 17.99 23.96 30.00 Complies
5785 MHz 20.74 22.81 21.41 21.68 27.75 30.00 Complies
5825 MHz 18.93 18.04 17.94 18.27 24.33 30.00 Complies
802 5190 MHz 15.13 14.81 15.08 14.73 20.96 30.00 Complies
d1ac
5230 MHz 15.01 14.72 15.17 14.76 20.94 30.00 Complies
MCSO/Nss1
VHT40 5755 MHz 15.32 14.27 15.12 14.38 20.82 30.00 Complies
5795 MHz 19.07 17.89 17.68 18.34 24.30 30.00 Complies
802.11ac | 5210MHz | 10.64 | 10.23 9.96 1057 | 16.38 30.00 | Complies
MCSO/Nss1
VHT80 5775 MHz 11.43 10.35 10.72 10.68 16.83 30.00 Complies
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 07, 2015
Mode 11: EUT 2 + Set 12 PIFA Antenna / Chain1:5.96 dBi, Chain2:5.97 dBi,
Test Mode
Chain3:6.25 dBi, Chain4:6.08 dBi
PtoM
Conducted Power (dBm) Max. Limit
Mode Frequency Result
Chain 1 | Chain 2 | Chain 3 | Chain 4 Total (dBm)
5180 MHz 15.31 14.54 15.36 15.77 21.29 29.75 Complies
5200 MHz 15.41 15.08 15.54 15.92 21.52 29.75 Complies
80211 5240 MHz 15.11 14.98 15.19 15.69 21.27 29.75 Complies
11a
5745 MHz 15.71 15.59 16.62 16.58 22.17 29.75 Complies
5785 MHz 22.37 21.85 22.86 22.36 28.40 29.75 Complies
5825 MHz 18.50 18.54 19.06 19.84 25.04 29.75 Complies
5180 MHz 15.19 15.08 15.25 15.29 21.22 29.75 Complies
802,11 5200 MHz 15.26 14.95 15.28 15.82 21.36 29.75 Complies
.11ac
5240 MHz 15.35 15.12 15.46 15.71 21.44 29.75 Complies
MCSO/Nss1
VHT20 5745 MHz 15.50 15.45 16.37 16.47 21.99 29.75 Complies
5785 MHz 22.39 21.89 22.71 22.51 28.41 29.75 Complies
5825 MHz 18.42 18.38 18.99 19.81 24.96 29.75 Complies
802 5190 MHz 15.28 15.13 15.54 15.93 21.50 29.75 Complies
d1ac
5230 MHz 15.07 14.82 15.21 15.84 21.27 29.75 Complies
MCSO/Nss1
VHT40 5755 MHz 13.77 13.76 14.67 14.76 20.29 29.75 Complies
5795 MHz 18.54 18.76 19.44 19.78 25.18 29.75 Complies
802.11ac | 5210MHz | 11.16 | 11.19 | 11.69 | 12.02 | 17.55 29.75 | Complies
MCSO/Nss1
VHT80 5775 MHz 10.16 10.34 11.25 11.21 16.79 29.75 Complies

Note: Antenna gain=6.25dBi > 6dBi, So Limit =30-(6.25-6)=29.75dBm.
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4.5. Power Speciral Density Measurement

4.5.1. Limit

The following table is power spectral density limits and decrease power density limit rule refer to section

4.4.1.

Frequency Band Limit

X |5.15~5.25 GHz

Operating Mode

X | Outdoor access point 17 dBm/MHz

[] | Indoor access point 17 dBm/MHz

X | Fixed point-to-point access points 17 dBm/MHz

] | Mobile and portable client devices |11 dBm/MHz

X] |5.725~5.85 GHz

30 dBm/500kHz

4.5.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Spectrum Parameter Setting
Attenuation Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the signal

RBW 1000 kHz
VBW 3000 kHz
Detector RMS
Trace AVERAGE
Sweep Time Auto
Trace Average 100 times

Note: If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to
the measured result, whereas RBW (< 500 kHz) is the reduced resolution bandwidth of the
spectrum analyzer set during measurement.
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4.5.3. Test Procedures

4.5.4.

4.5.5.

4.5.6.

The tfransmitter output (antenna port) was connected RF switch to the spectrum analyzer.

Test was performed in accordance with KDB789033 D02 v0O1 for Compliance Testing of Unlicensed
National Information Infrastructure (U-NII) Devices - section (F) Maximum Power Spectral Density (PSD).
Multiple antenna systems was performed in accordance KDB662911 D01 v02r01 in-Band Power
Spectral Density (PSD) Measurements (a) Measure and sum the spectra across the outputs.

When measuring first spectral bin of output 1 is summmed with that in the first spectral bin of output 2
and that from the first spectral bin of output 3 and so on up to the Nth output to obtain the value for
the first frequency bin of the summed spectrum. The summed spectrum value for each of the other
frequency bins is computed in the same way.

For 5.725~5.85 GHz, the measured result of PSD level must add 10log(500kHz/RBW) and the final
result should < 30 dBm.

Test Setup Layout

(P | ———swen — EuT |
Spectrum
Analyzer

Test Deviation
There is no deviation with the original standard.
EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.5.7. Test Result of Power Spectral Density

Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 1: EUT 1 + Set 1 Sector Antenna / 6.5 dBi
Pto M
Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
36 5180 MHz 8.94 13.49 Complies
40 5200 MHz 8.91 13.49 Complies
48 5240 MHz 8.86 13.49 Complies

NSS NANT
Note: DirectionalGain =10.1 F{hfﬂ} =9.51dBi > 6dBi, So Limit =17-(9.51-6)=13.49dBm/MHz.
trectionalGain = 10| —————

ANT

Channel | Frequency P‘:::;\/D,:::W O eran | (dBrm/500kHE) i | s
(dBm/500KHz)
149 5745 MHz 10.52 -3.01 7.51 26.49 Complies
157 5785 MHz 14.06 -3.01 11.05 26.49 Complies
165 5825 MHz 12.28 -3.01 9.27 26.49 Complies

Note

ANT

NS.Y N/\NT 2
L ] = { = gj‘k} =9.51dBi > 6dBi, So Limit =30-(9.51-6)=26.49dBm/500kHz.
DirectionalGain =10 -log| ———
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Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
36 5180 MHz 9.01 13.49 Complies
40 5200 MHz 8.97 13.49 Complies
48 5240 MHz 9.03 13.49 Complies
NSX NANT 2
Note: ] j_l{k_l g"'k} =9.51dBi > 6dBi, So Limit =17-(9.51-6)=13.49dBm/MHz.
DirectionalGain =10-log| ————
NANT
Channel |Frequency 1°'°§éi?3rkgzé')mw) Pg;r e/rs%%rllls]liv Limit Result
(dBm/MHz) el 2) | (dBm/500kH2)
149 5745 MHz 10.05 -3.01 7.04 26.49 Complies
157 5785 MHz 13.97 -3.01 10.96 26.49 Complies
165 5825 MHz 11.58 -3.01 8.57 26.49 Complies

Note:

Nss

ANT

Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 + Chain 4

NANT 2
! DirectionalGain - 10.1 jl{ﬂg”} =9.51dBi > 6dBi, So Limit =30-(9.51-6)=26.49dBm/500kHz.
trectionalain = logl ———

Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
38 5190 MHz 5.90 13.49 Complies
46 5230 MHz 5.97 13.49 Complies
NSX NANT 2
Note: ) Z{ = g"k} =9.51dBi > 6dBi, So Limit =17-(9.51-6)=13.49dBm/MHz.
DirectionalGain =10 -log| -————
NANT
Channel |Frequency ! °'°F9£?3rkgzéfaw) ?g;’me;s%%iﬂg Limit Result
(dBm/MHz) (dBm/500kHz)
151 5755 MHz 5.45 -3.01 2.44 26.49 Complies
159 5795 MHz 9.15 -3.01 6.14 26.49 Complies
NSS NANT 2
Note: ) Z{;gf"k} =9.51dBi > 6dBi, So Limit =30-(9.51-6)=26.49dBm/500kHz.
DirectionalGain =10 -log| ———2—

ANT
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Configuration IEEE 802.11ac MCS0/Nss1 VHT80 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
42 5210 MHz -1.67 13.49 Complies
NSX NANT 2
Note: ,-_1{ = g"'k} =9.51dBi > 6dBi, So Limit =17-(9.51-6)=13.49dBm/MHz.

~

DirectionalGain =10-log| ————

NANT
I . Power Densi
Channel | Frequency rowerDensly mloFchi?grk(ljizél;BW) I[Dg;,me/rS%%rllls-llg L " R
(dBm/MHz) (dBm/500kHz)
155 5775 MHz -2.23 -3.01 -5.24 26.49 Complies
NS.\ NAN'I' 2
Note: Z{;g f'k} =9.51dBi > 6dBi, So Limit =30-(9.51-6)=26.49dBm/500kH:z.

" DirectionalGain =10- log =

ANT
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Temperature 25°C Humidity 45%
Test Engineer Roki Liu Test Date Dec. 11, 2015
Test Mode Mode 2: EUT 1 + Set 2 Sector Antenna / 4.5 dBi
PtoM
Configuration IEEE 802.11a/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
36 5180 MHz 4.98 15.49 Complies
40 5200 MHz 4.84 15.49 Complies
48 5240 MHz 4.87 15.49 Complies
Ngs [ Nanr 2
Note: {kl g“} =7.51dBi > 6dBi, So Limit =17-(7.51-6)=15.49dBm/MHz.

DirectionalGain =10 -log =

ANT

Channel | Frequency | "O"S" 2" | 1cgsoouumn | Fower Densty | TV
(dBM/MH2) (dBm/500kHz)
149 5745 MHz 10.90 -3.01 7.89 28.49 Complies
157 5785 MHz 14.06 -3.01 11.05 28.49 Complies
165 5825 MHz 12.28 -3.01 9.27 28.49 Complies
Ny (Nawr :
Note: {k_l gj’k} =7.51dBi > 6dBi, So Limit =30-(7.51-6)=28.49dBm/500kHz.

DirectionalGain =10 -log| j=l

ANT
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Configuration IEEE 802.11ac MCS0/Nss1 VHT20 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
36 5180 MHz 4.87 15.49 Complies
40 5200 MHz 5.27 15.49 Complies
48 5240 MHz 5.05 15.49 Complies
NSX NANT 2
Note: ] j_l{k_l g"'k} =7.51dBi > 6dBi, So Limit =17-(7.51-6)=15.49dBm/MHz.
DirectionalGain =10-log| ————
NANT
Channel |Frequency 1°'°§éi?3rkgzé')mw) Pg;r e/rs%%rllls]liv Limit Result
(dBm/MHz) el 2) | (dBm/500kH2)
149 5745 MHz 10.66 -3.01 7.65 28.49 Complies
157 5785 MHz 13.97 -3.01 10.96 28.49 Complies
165 5825 MHz 12.67 -3.01 9.66 28.49 Complies

Note:

Nss

ANT

Configuration IEEE 802.11ac MCSO/Nss1 VHT40 / Chain 1 + Chain 2 + Chain 3 + Chain 4

NANT 2
! DirectionalGain - 10.1 jl{ﬂg”} =7.51dBi > 6dBi, So Limit =30-(7.51-6)=28.49dBm/500kHz.
trectionalain = logl ———

Channel |Frequency Power Density (dBm/MHz) Max. Limit (dBm/MHz) Result
38 5190 MHz 2.23 15.49 Complies
46 5230 MHz 2.32 15.49 Complies
NSX NANT 2
Note: ) Z{ = g"k} =7.51dBi > 6dBi, So Limit =17-(7.51-6)=15.49dBm/MHz.
DirectionalGain =10 -log| -————
NANT
Channel |Frequency ! °'°F9£?3rkgzéfaw) ?g;’me;s%%iﬂg Limit Result
(dBm/MHz) (dBm/500kHz)
151 5755 MHz 6.62 -3.01 3.61 28.49 Complies
159 5795 MHz 9.15 -3.01 6.14 28.49 Complies
NSS NANT 2
Note: ) Z{;gf"k} =7.51dBi > 6dBi, So Limit =30-(7.51-6)=28.49dBm/500kHz.
DirectionalGain =10 -log| ———2—

ANT
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